
© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Company Logo 
Here

INDUSTRIAL WATER REUSE
NEW TECHNOLOGIES AND 
LESSONS LEARNED
IWC Workshop W-07



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

WELCOME
Industrial Water Reuse



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Arizona (Arid Southwest)

• Copper
• Cattle 
• Cotton
• Citrus
• Climate
[...]
		CO2		6.4		7.5		87		88.7		7.03		81.67		92.1		1800		11474		0.1		3.5		400		3		0.1		2.5		0		0.0		2.0		10		78.5		26		6230		23		24		2.6		9.8		7.8

		CO2		6.4		8		87		88.7		2.21		86.49		97.5		1800		11474		0.1		3.5		400		3		0.0		2.5		0		0.0		2.0		10		78.5		26		6230		24		24		3.8		14.3		11.4

		CO2		6.5		8.5		87		70.5		1.72		68.78		97.6		1800		11474		0.1		3.5		400		3		0.0		2.5		0		0.0		2.0		10		78.5		26		6230		24		24		3.8		14.4		11.5

		CO2		6.5		9		87		70.5		1.64		68.86		97.7		1800		11474		0.1		3.5		400		3		0.0		2.5		0		0.0		2.0		10		78.5		26		6230		25		24		3.9		14.5		11.6

		CO2		6.6		8.5		87		56		1.72		54.28		96.9		1800		11474		0.1		3.5		400		3		0.0		2.5		0		0.0		2.0		10		78.5		26		6230		25		24		3.6		13.5		10.8

		CO2		6.6		9		87		56		1.64		54.36		97.1		1800		11474		0.1		3.5		400		3		0.0		2.5		0		0.0		2.0		10		78.5		26		6230		24		24		3.6		13.6		10.9



&A

Page &P



cost

				Aeration												Annualized				Caustic Soda												Annualized

		Year		Capital		O&M		Total		NPV		Total Cost				$265,470				Capital		O&M		Total		NPV		Total Cost				$141,584

		1		$3,000,000		$87,000		$3,000,000		$4,126,182		$3,000,000		$3,000,000		$352,470				$1,600,000		$278,000		$1,600,000		$5,650,654		$1,600,000		$1,600,000		$419,584

		2				$90,480		$90,480				$3,090,480		$3,090,000		$355,950						$289,120		$289,120				$1,889,120		$1,889,000		$430,704

		3				$94,099		$94,099				$3,184,579		$3,185,000		$359,569						$300,685		$300,685				$2,189,805		$2,190,000		$442,269

		4				$97,863		$97,863				$3,282,442		$3,282,000		$363,333						$312,712		$312,712				$2,502,517		$2,503,000		$454,296

		5				$101,778		$101,778				$3,384,220		$3,384,000		$367,248						$325,221		$325,221				$2,827,738		$2,828,000		$466,805

		6				$105,849		$105,849				$3,490,069		$3,490,000		$371,319						$338,230		$338,230				$3,165,967		$3,166,000		$479,814

		7				$110,083		$110,083				$3,600,152		$3,600,000		$375,553						$351,759		$351,759				$3,517,726		$3,518,000		$493,343

		8				$114,486		$114,486				$3,714,638		$3,715,000		$379,956						$365,829		$365,829				$3,883,555		$3,884,000		$507,413

		9				$119,066		$119,066				$3,833,703		$3,834,000		$384,536						$380,462		$380,462				$4,264,017		$4,264,000		$522,046

		10				$123,828		$123,828				$3,957,531		$3,958,000		$389,298						$395,681		$395,681				$4,659,698		$4,660,000		$537,265

		11				$128,781		$128,781				$4,086,313		$4,086,000		$394,251						$411,508		$411,508				$5,071,206		$5,071,000		$553,092

		12				$133,933		$133,933				$4,220,245		$4,220,000		$399,403						$427,968		$427,968				$5,499,174		$5,499,000		$569,552

		13				$139,290		$139,290				$4,359,535		$4,360,000		$404,760						$445,087		$445,087				$5,944,261		$5,944,000		$586,671

		14				$144,861		$144,861				$4,504,396		$4,504,000		$410,331						$462,890		$462,890				$6,407,151		$6,407,000		$604,474

		15				$150,656		$150,656				$4,655,052		$4,655,000		$416,126						$481,406		$481,406				$6,888,557		$6,889,000		$622,990

		16				$156,682		$156,682				$4,811,734		$4,812,000		$422,152						$500,662		$500,662				$7,389,220		$7,389,000		$642,246

		17				$162,949		$162,949				$4,974,684		$4,975,000		$428,419						$520,689		$520,689				$7,909,908		$7,910,000		$662,273

		18				$169,467		$169,467				$5,144,151		$5,144,000		$434,937						$541,516		$541,516				$8,451,425		$8,451,000		$683,100

		19				$176,246		$176,246				$5,320,397		$5,320,000		$441,716						$563,177		$563,177				$9,014,602		$9,015,000		$704,761

		20				$183,296		$183,296				$5,503,693		$5,504,000		$448,766						$585,704		$585,704				$9,600,306		$9,600,000		$727,288

						Captital		O&M		NPV

				Aeration		$3,000,000		$87,000		$4,126,000

				Caustic		$1,600,000		$278,000		$5,651,000

				Notes:		13.5 MGD Facility

						13 mg/L Caustic Dose (100%)

						$0.30/lb Caustic

						Includes Chlorination



&A

Page &P



cost

		



&A

Page &P

Aeration

Caustic

Year

Total Cost ($)

Comparison of Total Costs
Aeration vs. Caustic Soda



graphs

		



&A

Page &P

Aeration

Caustic

Year

Total Cost ($)

Comparison of Annualized Total Costs
Aeration vs. Caustic Soda



Sheet2

		



&A

Page &P



Sheet2

		102.4595590223		384.2229941295		51.2298435483		0.8

		81.3908940731		305.2156289494		40.695487732		0.8

		64.6344667978		242.3791171832		32.3172576368

		51.3489580373		192.5585043839		25.6744950652

		40.7808594763		152.9281669623		20.3904399333

		32.3925995949		121.4722150761		16.1963058711

		25.7276995704		96.4788557012		12.8638530012

		20.4377544469		76.6415721502		10.2188785008

		16.2316990905		60.8688660097		8.1158505597

		12.8914212739		48.3428275616		6.4457110398

		10.2385345293		38.3945044849		5.1192672647

		8.1318854253		30.4945717425		4.0659424585

		6.458310153		24.2186652938		3.2291546729

		5.128552812		19.2320748078		2.5642760854

		4.0720890303		15.2703366633		2.0360440062

		3.2334636982		12.1254922028		1.6167312428

		2.5671271803		9.6267304561		1.2835629484

		2.0377354321		7.6415113729		1.0188670793

		1.6172940574		6.0648560508		0.8086464222

		1.2832784123		4.8122975751		0.6416385645

		1.0180239319		3.8175932439		0.5090113297

		0.4016080683		1.5060343978		0.2008032811

		0.3175019405		1.1906355513		0.158750375

		0.0945216862		0.3544628216		0.0472596615

		0.0268948839		0.1008585883		0.0134469377



&A

Page &P

Alk=40

Alk=150

Alk=20

CO2 inAir

Free Carbon Dioxide (mg/L)

pH

CO2 Content vs. pH
(10 Degrees C.)

6

6

6

6

6.1

6.1

6.1

9.5

6.2

6.2

6.2

6.3

6.3

6.3

6.4

6.4

6.4

6.5

6.5

6.5

6.6

6.6

6.6

6.7

6.7

6.7

6.8

6.8

6.8

6.9

6.9

6.9

7

7

7

7.1

7.1

7.1

7.2

7.2

7.2

7.3

7.3

7.3

7.4

7.4

7.4

7.5

7.5

7.5

7.6

7.6

7.6

7.7

7.7

7.7

7.8

7.8

7.8

7.9

7.9

7.9

8

8

8

8.4

8.4

8.4

8.5

8.5

8.5

9

9

9

9.5

9.5

9.5



Sheet3

		

		0.744286264



&A

Page &P

H2CO3-Carbonic Acid

HCO3-Bicarbonate

CO3-Carbonate

pH

Percent



Sheet4

		

		Alkalinity		Slope		Intercept		Ct		alkalinity		[]CO2

		(Y - meq/L)		(m)		(b)		(x)		(mg/L CaCO3)		(mg/L)

		0.4		0.2557		-1.00E-06		1.5643371138		20		0.7		6.00

		0.4		0.3019		-8.00E-07		1.3249446837		20		0.0		6.10

		0.4		0.3526		-6.00E-07		1.1344316506		20		0.0		6.20

		0.4		0.4067		-5.00E-07		0.9835271699		20		0.0		6.30

		0.4		0.4633		-4.00E-07		0.8633723289		20		0.0		6.40

		0.4		0.5208		-3.00E-07		0.7680497312		20		0.0		6.50

		0.4		0.5778		-2.00E-07		0.6922814123		20		0.0		6.60

		0.4		0.6327		-1.00E-07		0.6322113166		20		0.0		6.70

		0.4		0.6845		-1.00E-07		0.584368298		20		0.0		6.80

		0.4		0.7321		-5.00E-08		0.5463735145		20		0.0		6.90

		0.4		0.7749		-8.00E-16		0.5161956381		20		0.0		7.00

		0.4		0.8126		5.00E-08		0.4922470465		20		0.0		7.10

		0.4		0.8453		1.00E-07		0.4732046611		20		0.0		7.20

		0.4		0.8733		1.00E-07		0.4580326348		20		0.0		7.30

		0.4		0.897		2.00E-07		0.4459306577		20		0.0		7.40

		0.4		0.9167		3.00E-07		0.4363474419		20		0.0		7.50

		0.4		0.9331		4.00E-07		0.4286781695		20		0.0		7.60

		0.4		0.9467		5.00E-07		0.4225198056		20		0.0		7.70

		0.4		0.9579		6.00E-07		0.4175794968		20		0.0		7.80

		0.4		0.9672		8.00E-07		0.4135641026		20		0.0		7.90

		0.4		0.9749		1.00E-06		0.4102974664		20		0.0		8.00

		0.4		0.996		3.00E-06		0.4016034137		20		0.0		8.40

		0.4		1.001		3.00E-06		0.3995974026		20		0.0		8.50

		0.4		1.047		2.00E-05		0.3820248329		20		0.0		9.00

		0.4		1.0919		3.00E-05		0.3663064383		20		0.0		9.50



&A

Page &P



Sheet5

		



&A

Page &P



Sheet6

		



&A

Page &P



Sheet7

		



&A

Page &P



Sheet8

		



&A

Page &P



Sheet9

		



&A

Page &P



Sheet10

		



&A

Page &P



Sheet11

		



&A

Page &P



Sheet12

		



&A

Page &P



Sheet13

		



&A

Page &P



Sheet14

		



&A

Page &P



Sheet15

		



&A

Page &P



Sheet16

		



&A

Page &P



		



&A

Page &P



		



&A

Page &P





© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Precipitation and Clarification

• Calcium
• Magnesium
• Silica
• Sparingly Soluble Salts

• Barium, Strontium, 
Iron, Manganese, 
heavy metals

Lime Softening Solids Contact Clarifier
• Removal of TSS to < 20 mg/L
• Sludge thickening to 3-10%

Source: gewater.com



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Advanced Filtration
• Iron, manganese  and TSS 

removal 
• Requires chlorine or potassium 

permanganate
• Slow filtration rates (<4 gpm/ft2) 

recommended to achieve low SDI 
values (<3)

Greensand Filtration Membrane Filtration
• Filtration to 0.01 microns
• Polymeric and ceramic filters 

available
• Produces lowest SDI value (<2)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Ion Exchange
• Removes polyvalent cations to very low 

levels
• Two Types of Resins

• Strong Acid Resin (Na+) (sodium 
zeolite)

• Weak Acid Resin (H+)
• WAC best for high TDS brine stream 

applications
• Consideration of regeneration chemicals
• Produces a brine waste requiring 

disposal



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Nanofiltration (NF)
• NF is a “loose” reverse 

osmosis (RO) membrane
• Much lower operating 

pressure than RO
• Used primarily as a softening 

membrane (removes divalent 
ions) 

• Skid mounted system design
• Commercially available from 

several manufacturers
 200 gpm feed 

pumps supplying 
raw water to the 
Neutralization Tank

Picture here



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• What are Integrated Solutions 
• Site specific water treatment systems that are constructed by incorporating a 

variety of treatment technologies

• Benefits of Integrated Solutions for Reuse
• Combining technologies often results in multiple benefits that can not be 

achieved as stand-alone technologies: 
• Lower energy consumption
• Higher Water Recovery
• Lower waste production
• Increases potential to produce saleable byproducts

• Lower Cost
• O&M costs
• Capital costs (more suppliers, smaller systems, etc.)

Development of Integrated Solutions



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• Osmosis was first observed in 1748
• In 1950 Univ California first started making reverse osmosis membranes
• The first commercial systems started to appear in the 1970’s 
• Early 1990’s many lessons learned - RO systems became “standardized” with 

universal process design guidelines
• By the late 1990’s all the major OEMs had pre-engineered standards to be more 

cost effective  

Advancements in RO Technology



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• Simple – Single Stage – all 
the housings receive the 
same flow and pressure.

• Often only 4 membrane 
elements per housing –
smaller and less 
expensive.

• Low recovery (50% to 
75%)

• Typically not optimized for 
flow, or pressure so 
membrane life is shorter 
(i.e. 2-3 years)

Basic RO (single stage)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• In the 1990’s the goal was to be cost effective … more competitive vs. ion 
exchange 

• To “change the game” RO membranes needed to become more efficient 
- smaller and less expensive (higher fluxrate)
- lower power (lower diff press)
- more reliable (> 3 year membrane life) 
- easier to operate (predictable performance with automated controls)

• Early 2000’s everyone was replacing their Mixed Beds with the “Conventional RO”  
- well designed by engineers with >10 years of practical experience 
- process design guidelines were well understood 
- competitive priced vs. ion exchange

Advancements in RO Technology



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Conventional RO (2 stages)
• Basic design – two stages
• “Pre-engineered Standard”
• Typically 4 or 6 membrane 

elements per housing
• The housings in the first stage 

receive higher pressure and 
produce more permeate 
(higher recovery)

• Housings in the second stage 
receive lower pressure and 
produce less permeate (lower 
recovery)

• Low recovery (typically 75%)
• Typically not well optimized for 

flow, or pressure so membrane 
life is shorter (i.e. 3-4 years)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• Then someone said - RO for wastewater reuse
• Wastewater is not well water - not as “friendly” to membranes - what happens when you try to filter 

O&G? 
• Guess what happened when a really good salesman sold an Industrial Client a Conventional RO 

system for a wastewater reuse application? 
• In the late 2000’s the term “Conventional RO” was used to describe a basic two stage RO design. 
• They really don’t work that well on wastewater
• A Conventional RO follows the manufacturer’s guidelines for flowrates, pressure, differential 

pressure, temp, fluxrate, etc. in a well water or surface water application with mildly brackish water
• If you need a RO to treat well water don’t reinvent the wheel 
• However, if you need something else you need to take a step back
• Next generation of RO systems

Continued  Advancements in RO Technology



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Advanced RO For Reuse (3 stages)
• Three stages
• “Custom Design” but can be pre-

engineered.
• The housings in the first stage receive 

highest pressure and produce the most 
permeate (higher recovery)

• Housings in the last stage receive lower 
pressure and produce least permeate 
(lower recovery)

• Typically 6 membrane elements per 
housing

• High recovery (typically >80%)
• Optimized for flow and pressure so 

membrane life is longer (>4 years)
• Many options available (i.e. interstage 

pumps, interstage CIP, flux balancing 
valves, automated permeate flush, etc.)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

 Specialized version of reverse osmosis (RO)
 Multiple Patents by Deb Mukhopadhyay
 Developed in the Microelectronics industry 

for the production of high purity water
 Multiple licensees (Aquatech, GE Power 

and Water, etc.)

23

1. High Efficiency RO (HEROTM)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Weak Acid
Cation IX

Decarb-
onator

Reverse 
Osmosis

CO2
Conc.
Brine

Conc.
Brine

NaOH

Hardness
Removal

Alkalinity 
Removal

High pH
Separation

High Purity
Water

Waste
Water

Key Steps

Removes buffering 
effect from carbon 
dioxide to lower caustic 
demands in next step

Decarbonation
Removes Ions That 
Form Scale
 Calcium
 Magnesium
 Barium
 Strontium
 Iron
 Manganese
 Aluminum

WAC
High pH Operation 
Eliminates Fouling From: 
 Bio-growth
 Silica
 Particulates
 Oil and grease

RO

24

1. High Efficiency RO (HEROTM)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Benefits versus Conventional RO
 More Immune to Fouling from Silica, bacterial growth 
[...]
© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

1. City of Windhoek, Namibia
•Direct Potable Reuse since 1968!



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Source: J. Menge (City of Windhoek), 2006



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Process Design (Current)

Source: J. Menge (City of Windhoek), 2006

Project Objective:  
Resolve Water Scarcity



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Lessons Learned
1. Rigorous and continuous quality monitoring (COD, DOC)
2. Blending of reclaimed water with conventional treated 

water – 35%. Switched from DPR to Aquifer Recharge
3. Critical Processes require multiple barriers (back-ups)

• Adsorption of residual organics (PAC, BAC, GAC)
• Oxidation / disinfection of recalcitrant organics and pathogens (O3, 

O3, H2O2, Cl2, Cl2)
• Filtration for reduction of Turbidity (SF, UF)



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Company Logo 
Here

INDUSTRIAL WATER REUSE
NEW TECHNOLOGIES AND 
LESSONS LEARNED
IWC Workshop W-07
Case Study



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Discussion Outline
• Background
• Existing Treatment Facility
• Drivers for Water Recycling
• Regulatory Requirements (CFIA)
• Further Steps



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

BACKGROUND
• Federally Inspected Poultry 
Processing Facility
• 300,000 birds per week kill capacity with 1 kill 

shift operation
• 300,000 gallons per day water use
• Water is supplied by the Town of Port Colborne 

via a 2 mile long pipeline
• Water costs were high and increasing



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Wastewater Treatment System

Raw Wastewater 
Screening

Equalization 
Basin

Dissolved Air 
Flotation

Seasonal 
Discharge to a 

local ditch

Primary Aeration 
Lagoon

Secondary 
Aeration Lagoon

Storage Lagoons



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Treatment System Layout



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Discharge Requirements

Parameter Allowable Effluent 
Concentrations

5-day carbonaceous 
Biological Oxygen 
Demand (cBOD5)

25 mg/L

Total Suspended Solids 
(TSS) 25 mg/L

Ammonia (NH3-N) 10 mg/L

Total Phosphorous (TP) 1 mg/L



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Drivers for Water Recycling
• Why Consider Water Recycling?

• Limitation on Volume of Water Discharged from their Treatment 
System

• Facility Looking at Future Production Increase
• Increase in Wastewater Flow Results in More Stringent Discharge 

Parameters

• This Would Result in a Requirement for Advanced Wastewater 
Treatment

• Is Recycle More Cost Effective Than Treatment Upgrades?



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

System Considerations
• Concept to Reuse up to 50% of Water Discharged
• Water to be Used in Front End of Facility Only
• System Must be Capable of Meeting All Water 

Quality Requirements According to CFIA
• Must Use Lagoon Water from Storage Lagoons



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Regulatory Requirements
• Water Criteria Would be Based on Meeting Health 

Canada Water Quality Requirements
• Bacteriological Testing
• Chemical Parameter Testing
• Pesticide Testing

• No Specific CFIA Operational/Physical System 
Requirements
• No membrane system requirements (positive barrier)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

CFIA Water Quality Requirements

Bacteriological Objective = 0 Total Coliform
Total Plate Count < 500/mL

Chemical Metal Concentration Limits
Pesticide Limits

Physical Characteristics Clear without offensive taste or 
odor



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

USDA Regulatory Requirements
• USDA Addresses Water Recycling and Has 
Policies in Place for Reuse of Treated 
Wastewater in Potable Areas
• Treatment facility may not treat any human waste
• Reuse water lines identified and separate from potable water lines
• Dual back flow prevention valves
• Water must meet EPA “Safe for Intended Use” Criteria



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

USDA Regulatory Requirements
• Similar to CFIA water must meet EPA “Safe for 
Intended Use” Criteria
• Microbial Requirements

• Total Plate Count < 500/mL
• Free of Total Coliform
• Free of E. coli

• Chemical Requirements
• Physical Requirements

• Low Turbidity (< 1 NTU)



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Existing Water Quality

mg/L45Mg/L<0.3Nitrate-N
C.U.<15C.U.180Colour Apparent

All Samples Meet Health Canada Guidelines34 Compounds

Pesticides List 1& 2 O Reg 170/03

mg/L<500mg/L580Total Dissolved Solids
NTU1NTU41Turbidity

All Samples Meet Health Canada Guidelines14 Compounds
Volatile Organics

8.77pH
mg/L5mg/L12Boron

Standard Metals

Units
Canadian

Drinking Water 
Guidelines

UnitsSampleParameters

Lagoon #3 Comparison with the Canadian Drinking Water Quality Guidelines



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

System Preliminary Design
• Treatment System Developed for 300 gpm of 
Recycled Water Based on Work with Zentox

• Treatment System Concept:
• Suspended Solids Removal
• Sand Filtration
• Fine Filtration
• Ozonation
• Chlorination



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

System Preliminary Design



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Overall Recycled Water Costs
• Current Municipal Water Costs

• $0.30 to $1.10/m3

• Recycle Water Operational Costs
• $0.31 to $0.80/m3

• Recycled Water Costs with Capital Investment
• $0.81 to $1.60/m3



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Next Steps...

This Photo by Unknown author is licensed under 
CC BY-SA.

https://en.wikipedia.org/wiki/File:Stop_hand_nuvola_alternate.svg
https://creativecommons.org/licenses/by-sa/3.0/


© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

WHY?
•Uncertain regulatory environment & 
approval

•Concerns about public perception
•Early adopter uncertainty



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Company Logo 
Here

INDUSTRIAL WATER REUSE
NEW TECHNOLOGIES AND 
LESSONS LEARNED
IWC Workshop W-07
Case Study



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Beneficial Water Reuse 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Palo Verde Nuclear Power Plant
• Mos t nuclear power generating facilities  us e river or s eawater to cool 

reactors , Palo Verde us es  treated effluent water from 91s t Avenue 
Was tewater Treatment Plant (WWTP)

• Only nuclear power generation facility in the world that is  not located 
on a  major body of water

• Make up for evaporation rate of cooling towers
• Winter:     40,000 gpm [58 mgd or 2.6 m3/ s ]
• Summer: 60,000 gpm [86 mgd or 3.8 m3/s ]
• 26 billion gallons (~100,000,000 m³) treated water evaporated / yr.

• Operational since 1988



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Palo Verde Nuclear Power Plant Statistics
• Nation’s la rgest nuclear power p lan t
• Loca ted  45 miles (72 km) due west of downtown Phoenix, Arizona
• Provides 70 pe rcen t of sta te’s clean  energy. No ca rbon emissions. No a ir 

pollutants.
• Emissions Offsets:

• 484 million tons of carbon dioxide (equivalent to 84 million cars for 
one year)

• 253,000 tons of sulfur dioxide
• 618,000 tons of nitrogen oxide

• Year a fte r year, recognized  for sa fe ty and  re liab ility by Institu te  of Nuclear 
Power Opera tions and  Federa l Nuclear Regula tory Com m ission  (NRC)

• Each nuclear reactor (total 2) produces 1.45 Giga Watts of electric power

https://azbigmedia.com/business/arizona-energy-industry/solar-energy-5-advantages-for-business/


© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Palo Verde Nuclear Generation Site



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Municipal Wastewater Treatment
• 91st Avenue WWTP jointly owned by Sub-Regional Operating Group 

(SROG) Cities of Glendale, Mesa, Phoenix, Scottsdale and Tempe. Operated 
by City of Phoenix

• WWTP serves a population ~ 2.5 million
• Processes an average of about 140 MGD. Major portion of treated effluent is 

conveyed to the Palo Verde Nuclear Generating Station for reuse. 
• Includes: screening, grit removal, primary sedimentation (with enhanced 

sedimentation), activated sludge biological treatment (MLE), secondary 
clarification, chlorine disinfection, centrifuge thickening of sludge, 
anaerobic sludge digestion, centrifuge dewatering of digested sludge, 
and sludge drying beds



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

SROG Wastewater Treatment



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Other Environmental Benefits 
• ~70 MGD of effluent discharges to constructed 700-acre “Tres Rios” Wetlands
• WWTP converts biogas, byproduct of anaerobic digestion, into renewable energy

• Benefits regional economy (product sale)
• Reduces greenhouse gas emissions.

• Emissions offset equivalent of 44,671 metric tons of CO2 per year -- equal 
to 70,500 cars taken off the road annually

• Nuclear Power Station Water Reuse:   
• Contracted for 24 billion gallons/year (2.2 billion gallons/year from Tolleson)
• Effluent flows 100 feet downhill for 28.5 miles 

• 6 miles of 114-inch and 22.5 miles of 96-inch diameter pipe to Hassayampa 
Pumping Station

• Pump station lifts flow 125 feet 
• 8 miles (66-inch diameter pipe) to Palo Verde Nuclear Plant



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Conveyance Pipeline System 

Palo Verde Nuclear Plant  91st Avenue WWTP 

36.5 miles

Pump Station

28.5 miles8 miles



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Palo Verde Water Treatment
• Three forced-air cooling towers evaporates between 13,500 to 18,500 gpm / unit.
• Three-Stage Water Treatment Process:

• First Stage: Biological Treatment (reduction of ammonia):  trickling filters (biological 
growth on plastic media) 

• Second Stage - Lime Soda Softening:  Slaked lime is added to first set of solids 
contact clarifiers -- pH elevated to 11.2 -- scales settle and removed as a heavy 
sludge. In second set of solids contact clarifiers -- pH lowered to 10.2 by adding CO2
and with addition of soda ash -- precipitates calcium to reduce hardness

• Third Stage - Dual Media Filtration:  Flow adjusts pH to 9.2 before distribution to 24 
filters (anthracite coal over sand) 

• Effluent quality is controlled on calculated solubility of constituents. Solubility indices 
were established from extensive testing to determine scale potential. Solubility index for 
calcium carbonate, fluoride, phosphate and sulfate are derived from real-time data.



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Palo Verde Treatment 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Storage and Evaporation Ponds
• Water Reservoirs (one billion gallons):

• Reservoir 1:   788 million gallons, 85-acre (34.4 ha)
• Reservoir 2:   372 million gallons, 50-acre (20.2 ha)
• 60 mm-thick inner and outer HDPE liners

• Evaporation Ponds: 
• three rectangular evaporation ponds 
• 650 acres (263 ha)
• Zero liquid discharge 

Water Reservoirs

Evaporation Ponds



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Company Logo 
Here

INDUSTRIAL WATER REUSE
NEW TECHNOLOGIES AND 
LESSONS LEARNED
IWC Workshop W-07
Case Study



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

A UNIQUE HIGH RECOVERY 
SECONDARY RO TO RESOLVE 
REFINERY SOURCE WATER AND BRINE 
DISPOSAL ISSUES

Authors:  Ed Greenwood, John Christiansen, Scott Denton, Dan Kwcienski, Bob Kimball

IWC 17-18



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

ABSTRACT
Wood Environment and Infrastrucuter designed and constructed 
a unique high recovery Secondary RO system at a Refinery in 
New Mexico to resolve source water and wastewater disposal 
limitations. The new system is directly coupled to the Primary RO 
System and operates beyond the solubility limits for Silica and 
Calcium Sulfate by using a unique high recovery three stage 
array with both permeate and concentrate recycle loops to 
optimize performance. 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Agenda
1. RO Basics

2. Our Client

3. Our Challenge

4. Our Solution

5. The Results

6. Discussion



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

RO Basics



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

RO Basics



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Our Client
►Navajo Refining Co. (NRC) is a 100,000 bbl/d complex
►Artesia is a city of 12,000 located in South Eastern New Mexico 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Figure 1: Palmer Drought Severity Index for South Eastern New Mexico

Our Challenge



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Our Challenge
2.6 mgd of
Groundwater

Up to 1400 mg/L
of TDS (Salt)

Wastewater 
disposal 
issues



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Wastewater Disposal is Complex
►Salty wastewater (RO 

Reject) is currently 
irrigated onsite

►Oily wastewater is 
treated by Refinery’s 
WWTP then discharged 
to the City

►Other wastewaters 
pumped into deep wells



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Balance



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

The Solution



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

The Solution
1. Expand the Primary RO 
• More process water
• More salty wastewater to dispose
2. New Secondary RO system
• Squeeze more water from the waste
• Minimize disposal needs
3. Disposal of Secondary RO Reject
• Option 1 – New Deep Well
• Option 2 – New Softener System
• Option 3 – Evaporation Ponds



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Squeeze out
as much pure water 
as possible

Maximize flexibility and 
reliability

Resolve the 
wastewater 
disposal issues



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Our Challenge
►Recovery of the Primary RO limited to between 60% – 75%
► Fluxrates were ok, however, feed flows were low and stages 

were unbalanced with respect to concentration polarization
►Pretreatment of the Feed was limited (pH Control)
►O&M issues with corrosion of the permeate piping 
[...]
© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
3 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit

Mine Water 
Reuse



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Source: Tailings Water
Design Feed Flow:
 10 MGD 

Influent Water Quality 
 High pH (9.5 to 10.5), consists mostly of calcium sulfate, low metals 

concentrations, most dissolved metals already meet final CD limits
 Future water quality estimated to remain similar but with possible 

increased aluminum concentrations (0.6 and 2.5 mg/L)
Effluent Discharge Criteria
 Consent Decree requirements for discharge into creek
 Potential reuse for Green Hydrogen Production

Basis of Design

4 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Parameter Units Type

Existing YDTI Water Quality
Predicted 

Future YDTI 
Water Quality

Final 
Discharge 

Limit (30-day 
average)Min Max Average

pH s.u. Field 8.4 10.6 9.6 10.5 6.5 to 9
Total Alkalinity, as 
CaCO3

mg/L Total 12 44 43 34 -

Major Anions
Chloride mg/L Total 11.8 13.3 12.6 14.5 -
Sulfate mg/L Total 1,030 2,500 1,382 1,458 -

Major Cations
Calcium mg/L Diss 389 715 500 573 -
Magnesium mg/L Diss 1.1 1.7 1.4 1 -
Potassium mg/L Diss 33 46 38 7 -
Sodium mg/L Diss 83 109 95 55 -

Other
TSS mg/L Total 5 43 15 15 20
TDS mg/L Total - - 2,081 2,147 -
Total Hardness, as 
CaCO3

mg/L Total 959 1,260 1,090 1,436 -

Water Quality and Discharge Limits



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Quality and Discharge Limits

Parameter Units Type

Existing YDTI Water Quality
Predicted 

Future YDTI 
Water Quality

Final 
Discharge 

Limit (30-day 
average)Min Max Average

Aluminum µg/L Total 64 2,300 410 600 – 2,500 -
µg/L Diss 10 69 31 600 – 2,500 -

Arsenic µg/L Total 3.76 29.0 6.90 Same 10
µg/L Diss - - - Same -

Cadmium µg/L Total 0.028 3.6 0.32 Same 0.8
µg/L Diss 0.028 1.6 0.19 Same -

Copper µg/L Total 4 340 32.5 Same 30.5
µg/L Diss 1.1 8.6 3.5 Same -

Iron µg/L Total 18 4,200 722 Same 1,000
µg/L Diss 6.8 140 13.5 Same -

Lead µg/L Total 0.3 13.1 1.83 Same 15
Zinc µg/L Total 0.82 310 30.2 Same 388

µg/L Diss 0.78 16 1.89 Same -



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Design/Build/Operate
Completely gravity flow
Simple, proven technologies
Designed with flexibility to operate system in various 

configurations
Target constituents include: aluminum, metals and dissolved salts, 

especially calcium and sulfate
Majority of equipment was pre-fabricated for quick installation
Completely automated with remote monitoring and operator call-

out

Polishing Plant Project Overview

7 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Conceptual Design of the Polishing Facility

8 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit

First Stage
Filter

RO
System

CO2

Coagulant

Discharge

Antiscalant

Influent

Polishing Facility

Second 
Stage
Filter

Organosulfide

Coagulant

High pH
Metals Removal

Neutral pH 
Aluminum Removal



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Design Flow: 10 MGD
Design Filtration Rate: 5.1 gpm/ft2

Integrated, low volume backwash
6 Filter Vessels, 3 Cells/Vessel, 150 ft2/cell
Media: 
 18” fine sand
 18” anthracite

Effluent turbidity target: 
 Turbidity< 0.2 NTU
 SDI <3-4

Designed for single or two stage 
operation

Multimedia Filters

9 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reverse Osmosis

10 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit

 Design Capacity: 3 MGD permeate
 Recovery: 75%
 Design Flux: 12.2 to 12.8 gfd
 2 Skids, 3 RO Systems:
 Skid 1: 2 x 0.75 MGD
 Skid 2: 1 x 1.5 MGD

 Membranes: 
 Hydranautics: ESNA1-LF2-LD-400
 Low pressure, low fouling
 96% calcium rejection

• Operating Pressure: 100 to 150 psig



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Supplier: Praxair
54 ton horizontal cylinder with 

vaporizer
Three diffuser injection locations 
pH target 6.8 to 7.2 at discharge
Typical dosage: 20 to 40 ppm

Carbon Dioxide System

11 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Coagulant
 Cationic polymer
 RoQuest 3000 (Avista)
 Vichem 2001
 Dosage 0.5 to 1.0 ppm

 TMT-15
 Organosulfide
 Precipitates heavy metals to low 

levels
 Dosage < 3 mg/L

Antiscalant
 Vitec 7000 (Avista)
 Nalco 9714
 Dosage 2 to 3 mg/L

Chemical Feeds

12 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

7,000 gallon FRB tank
Blends Filtered Effluent and 

RO permeate
1 min retention time at max 

flow
Simple design; internal weirs 

direct flow to discharge 
(lower weir) or off-spec/ 
waste vault (upper weir)
Equipped with pH and 

conductivity instruments for 
online measurement and 
control

Product Tank

13 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Effluent

FILTER 
NO.1

FILTER 
NO.2

FILTER 
NO.3

TMT 15
Coag

PRODUCT 
TANK

OFF-SPEC 
VAULT

Off-spec

Off-spec via overflow

Ba
ck

w
as

h/
dr

aw
do

w
n

Reject

Permeate

RO 1a

RO 1b

RO 2

CO2

FILTER 
NO.4

FILTER 
NO.5

FILTER 
NO.6

Berkeley Pit

YDTI WATER

Coag Antiscalant

Skid 1b – 0.75 MGD

Skid 1a – 0.75 MGD

Skid 2 – 1.5 MGD

Two Stage Operation:



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Design/Build/
Operate Project

Simple treatment process   
with flexible operating 
configurations

Completed in less than 15 
months

H&S: >90,000 hours 
without an incident

Discharge: Sept 30, 2019

Summary

15 A presentation by Wood. Berkeley Pit and Discharge Pilot Project - Butte Mine Flooding Operable Unit



© International Water Conference® 2020. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Company Logo 
Here

INDUSTRIAL WATER REUSE
NEW TECHNOLOGIES AND 
LESSONS LEARNED
IWC Workshop W-07
Case Study



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

YANBU INDUSTRIAL CITY
Industrial Wastewater Reuse Strategy



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Location:  Suburb Yanbu Ak Bahr, 
Saudi Arabia  (Medina Region)

Red Sea

Persian Gulf

Red Sea

Saudi Arabia



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Yanbu Industrial City Expansion – Current vs 2030

4 A presentation by Wood.

Community 1

Existing 
Industrial 

Area

Industrial 
Area 

Expansion

Current 2030 Expansion 
(%)

Community 1 1,2,3

Population 102,000 505,500
(1: 207,000, 2: 138,000, 3: 159,500) 382

Residential Area Gross 
(ha) 402 4,238 954

Industrial Area (ha) 19,100 42,923 125

Community 2

Com. 
3

Ref: Yanbu Master Plan – Vol 1
Tables 1.1.1, 1.1.2, 1.3.2, 1.3.3



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Industrial Wastewater Treatment Plant
SETE Saudia (SETE Energy Saudia for Industrial Projects Ltd.) Project
• Capacity:  48,000m3/day (12.7 mgd) 
• Influent wastewater generated by Oil & Gas / Petrochemical industries
• Technology: Conventional Extended Aeration followed by Physical Chemical 

Treatment
• Discharge utilized for local irrigation or discharge into Red Sea. 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Treatment Processes
Systems and Technologies:
Biological treatment
• API Separator
• Primary Treatment with Primary Lamella Plates
• Biological Treatment: Extended Aeration by Fines Bubbles Diffusion for nitrification / mixing for 

anoxic de-nitrification conditions 
• Dissolved Air Flotation Clarifiers
• Odor Control
Physical Chemical Treatment: 
• Fenton Reaction Tanks
Tertiary Treatment: 
• Multi-Media Filters, 
• GAC Filters
• Chlorination System. 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Fenton Reaction1
• H.J.H Fenton discovered in 1894 that several metals have special 

oxygen transfer properties which improve use of hydrogen peroxide. 
• Actually, some metals have a strong catalytic power to generate highly 

reactive hydroxyl radicals (OH). Since this discovery, iron catalyzed 
hydrogen peroxide has been called Fenton's reaction.

• Fenton's reaction is used to treat a large variety of water pollution such 
as: phenols, formaldehyde, BTEX (benzene, toluene, ethylbenzene and 
xylene), pesticides, rubber chemicals...

•

https://www.lenntech.com/hydrogen-peroxide.htm


© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Fenton Reaction2
Used in wastewater for:

• Organic pollutant destruction
• Toxicity reduction
• Biodegradability improvement
• BOD/COD Removal
• Odor and color removal
• Destruction of resin in radioactive contaminated sludge

After addition of iron and hydrogen peroxide, chemicals react to generate hydroxyl 
radicals:

• Fe2+ + H2O2 ----> Fe3+ + .OH + OH-

• Fe3+ + H2O2 ----> Fe2+ + .OOH + H+

Typical range for the iron dose is 1 part of Fe per 5-25 parts of H2O2.
• pH adjustment of 3 to 5 necessary to control effective reaction rates of iron / peroxide



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Clarifiers



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Fine Bubble Aeration 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Multi-Media & GAC Filtration 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Dissolved Air Flotation Thickeners



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

FUTURE VISION



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Treatment Facilities – Current vs 2030

14

Ref: Parsons Technology Review
SWTP  (doc 06) & IWTP (doc 09)

Marafiq
Current Catchment Area

Marafiq 
(SWTP & IWTP)

Marafiq
2030 Catchment Area

New IWTP
2030 Catchment Area

New SWTP
2030 Catchment 

Area

East of TAMA
(New SWTP) New IWTP

Facility SWTP capacity (m3/day) IWTP capacity (m3/day)

Current 2030 Current 2030
Marafiq 27,000 + 20,000 Same 48,000 Same
East of TAMA N/A 45,500 N/A N/A
New IWTP N/A 13,680 N/A 186,320
Total 106,180 234,320



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Balance – Gap Analysis

15



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Brief Methodology

16

Data 
Gathering

- SWTP/IWTP Gap 
Analysis

- Reuse Technology 
Review

Water 
Balance

Tailored 
Reuse 

Options

Current 
Location(s) 

of 
Treatment(s)

Future 
Location(s) 

of 
Treatment(s)

Criteria 
Definition

Options 
Assessment

Criteria 
Weightings

RCY Global 
Effluent Reuse 

Strategy



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reuse Technology Review

17

Natural Treatment
- Lagoons
- Constructed 

wetlands

Disinfection & 
AOPs

- Chlorination
- UV
- H2O2
- Fenton Process

Activated Carbon
- GAC
- PAC
(upward, downward, 
moving bed, etc.)

Desalination / TDS Removal
- Softening: Ion Exchanging, 

chemical
- Membrane: NF, UF, RO, ED, FO, 

DM
- Distillation: MSF, MVC, MED 

Brine Treatment
- Crystallisation: evaporative, 

cooling, Reaction, Drowning Out, 
Membrane-based

- Evaporation Ponds



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reuse Engineering Options Development

18

Onsite
Reuse

Intra-Plot 
Reuse

Reuse as 
Desalinatio

n 
Feedstock

Centralised 
Recycling & 

Reuse

Segregated 
Wastewater 

Reuse

Non-food 
Crop 

Agriculture

Non-
agriculture 
Irrigation

Constructio
n

Engineering 
Pond

Engineering 
Wetland



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reuse Options Scoring & Sensitivity Analysis

19



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reuse Options Scoring & Sensitivity Analysis

20 A presentation by Wood.

 
Rank Option Total score 

  

Financial Technical Social Economic Environmental Political 
H

ig
h 

Pr
io

rit
y 

1 10.1 100             

2 3.4 84             

3 3.3 84             

4 7.1 78             

5 8.1 78             

6 6.1 78             

M
ed

iu
m

 P
rio

rit
y 

7 1.3 77             

8 3.2 76             

9 9.1 76             

10 5.1 71             

11 3.5 69             

12 2.1 66             

Lo
w

 P
rio

rit
y 

13 3.1 62             

14 1.2 57             

15 2.7 53             

16 2.4 49             

17 1.1 45             

18 2.6 35             

El
im

in
at

ed
 o

pt
io

ns
 19 2.3 32             

20 4.1 29             

21 2.5 25             

22 2.2 15             

23 4.3 6             

24 4.2 0             

 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Reuse Options Scoring & Sensitivity Analysis

21

 

Option 10.1 Strategic Construction 
Total Score: 100% 

• Financial: 88% 
• Technical: 82% 
• Social: 57% 
• Economic: 67% 
• Environmental: 97% 
• Political: 86% 

Summary: This particular option scores highly for all 
criteria with the exception of Social and Economic 
criteria where it scores above average.  

 
 

Option 3.4 Mixed recycling facility, ZLD with 
evaporation pond 
Total Score: 84% 

• Financial: 58% 
• Technical: 89% 
• Social: 44% 
• Economic: 96% 
• Environmental: 97% 
• Political: 56% 

Summary: This particular option scores highly for 
technical, economic and environmental criteria, but 
above average for financial, social and political criteria. 

 

 

Option 3.3 Mixed recycling facility, ZLD with 
evapo-crystallisation  
Total Score: 84% 

• Financial: 52% 
• Technical: 87% 
• Social: 38% 
• Economic: 100% 
• Environmental: 100% 
• Political: 60% 

Summary: This particular option scores highly for 
technical, economic and environmental criteria, but 
above average for financial and political criteria. 

 



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

|or|| or |

Phased Investment

22

59.6

134

426
427

472

0

50

100

150

200

250

300

350

400

450

500

0

10

20

30

40

50

60

70

80

2020 Option 5.0 repurpose BWRO Option 3.1 Minimum Liquid
Discharge (MLD)

Option 3.2 near Zero Liquid
Discharge

Option 3.4 Zero Liquid
Discharge (Evaporation

Pond)

Option 3.3 Zero Liquid
Discharge (Crystalline

wastes solid)

C
ap

ita
l r

eq
ui

re
m

en
t (

es
tim

at
ed

); 
m

il 
SA

R

Vo
lu

m
e 

of
 E

ffl
ue

nt
 v

ia
 v

ar
io

us
 d

is
po

sa
l r

ou
te

s 
(M

L/
d)

Staged development to get to Zero Red Sea Discharge (Option 3.3 & 3.4 are an either/or selection)

(for a fixed volume; 38,000 m3/d excess effluent currently being discharged to Red Sea)

Irrigation Wate IRW_Reuse ML/d Process Water PRW_Reuse ML/d
Red Sea disposal RS_Outfall ML/d Brine Slurry
Brine Solid waste Capital cost estimate

Phase 1 Phase 3Phase 2

ROI 2.6 
years

ROI 3.4 
years

ROI 8 
years

ROI >12 
years

ROI >14 
years

resell Process Water (PRW, purple) that is created at current PRW tariff SAR 7.34 /m3



© International Water Conference® 2021. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.


	IWC Workshop 07
	IWC 2021 Workshop 1 Intro Background-Rev1
	Industrial water reuse�new technologies and lessons learned
	welcome
	Arizona (Arid Southwest)
	Water, Water, Water, Water, Water …
	Workshop Description 2021
	Speakers
	Workshop Goals
	Workshop Agenda
	BACKGROUND
	Water Scarcity and Economy 
	Water reuse is a government, industrial, academic, and personal opportunity
	US: National Water Reuse Action Plan.
	Europe: Minimum requirements for water reuse – Regulation 2020/741
	Kingdom Saudi Arabia: Vision 2030
	Singapore:  Reusing water since 1966
	The drivers of reuse, conservation, recycle projects
	Opportunities seen from the client side
	General Strategies of Water Use Reduction and Reuse 
	Is Reuse Practical? Desalination and Reuse, including Direct Reuse, is happening now!
	Practical Industrial Water Reuse Applications